
 

 

REQUEST FOR QUALIFICATIONS AND PROPOSAL  
FOR ENGINEERING SERVICES 

FOR 
WATER SYSTEM IMPROVEMENTS  

IN COUNTY SERVICE AREA NO. 16 – SUMNER HILL 
IN MADERA COUNTY 

 
 
 

Issued by 
 
 

MADERA COUNTY PUBLIC WORKS DEPARTMENT 
MUNICIPAL SERVICES DIVISION  

200 West 4
th
 Street 

Madera, CA  93637 
 
 
 
 
 
 
 
 
 

Submittals will be received until 5 pm (PST), Monday, October 19, 2015 
 
Alvina Prakash 
Project Engineer 
Tel (559) 675-7811 
Fax (559) 675-7631 
http://www.madera-county.com/index.php/mainbidopportunities 
 

 
Date issued: September 25, 2015 

http://www.madera-county.com/index.php/mainbidopportunities


Table of Contents 
RFQ/RFP 

CONTENTS 
1. SYSTEM INFORMATION ....................................................................................................... 3
[...]
All potable water storage tanks installed at the treatment plant should include internal 
flow baffles for improved chlorine contact time (CT) credit and to minimize the age of 
water in the tank.  It should be possible to design flow baffles such that CDPH will grant 
a 0.3 t10 (baffling factor) without requiring a tracer study.  The CT (chlorine concentration 
x contact time) required by CDPH is approximately 27 mg/L*minutes depending on the 
instantaneous pH and temperature of the water.  Installing baffles in a storage tank with 
a nominal volume of 100,000 gallons or larger should be adequate to meet the CT 
requirement.  Other water storage requirements, such as fire protection, will dictate the 
size of the storage tank(s) required. 

The fire protection water storage requirement is 120,000 gallons (1,000 gpm x 2 hours).  
This volume of water must always be available.  Any other storage needs must be met 
in addition to the 120,000 gallons.  Water system operators report that the water level in 
the two existing storage tanks typically varies by 5 feet, including the effects of water 
used for filter backwashing.  Five feet is equivalent to 52,500 gallons of storage.  This 
value has been assumed to be the current operational storage requirement.  
Extrapolating from 39 to 49 residences results in a build-out operational storage 
requirement of approximately 66,000 gallons.  Combining the fire protection water 
storage requirement with the estimated operational storage requirement results in a 
total storage tank volume of 186,000 gallons.   

The required storage volume will result in longer water residence times in the storage 
tanks than currently occurs, particularly during the winter.  The longer the water is 
allowed to be in contact with chlorine, the greater the disinfection byproduct formation 
that can be expected.  It is likely that to comply with disinfection byproduct regulations it 



CHAPTER SEVEN 

CSA-16 SUMNER HILL 
  WATER SYSTEM FEASIBILITY STUDY 

\\pineflat\dwg_dgn\Clients\Madera County of - 2227\22271303 Sumner Hill (CSA16)Water Imp\600 Submittals 
Deliverables\Feasibility Study Report\Sumner Hill Feasibility Study - FINAL.docx 

will be necessary to split this storage volume into at least two tanks with the tanks 
operated so that the filtered water flows first into one tank and then is chlorinated as it 
flows out of the first tank into the second tank.  This will reduce the gross chlorine 
contact time by approximately 50%. 

7.3 Filtration Process 

7.3.1 Filtration Process Description 

The Boyle report proposed two alternative filtration processes: 1) conventional 
packaged filtration, and 2) membrane filtration.  The “conventional” filtration plant 
described by Boyle is a packaged unit incorporating both a clarifier and granular media 
filter similar to what is currently installed at the treatment plant.  The membrane filtration 
plant described by Boyle would utilize synthetic hollow-fiber membranes designed to 
screen out all particles larger than one micron in size.  Both types of treatment plant 
would be regulated by CDPH as alternative filtration technologies for which unique 
operating parameters and performance criteria are established for each manufacturer 
and model of filter. 

Since the Boyle report was prepared, water utilities and the California Department of 
Public Health have developed significant additional experience associated with the 
operation of small surface water systems similar to CSA-16.  That experience indicates 
that the packaged granular media filters are likely to be a better option for CSA-16 than 
membrane filters.  Some of the reasons for this include: 

• The granular media filters tend to be easier for utilities with limited operator 
availability and certification to operate.  Once granular media filters are set-up, 
they tend to require very little adjustment or special servicing.  Membrane filters, 
however, require special monthly cleaning cycles, daily short-duration chemical 
cleanings, and frequent membrane integrity tests. 
 

• The pre-treatment clarifier installed in front of the granular media filters is more 
effective at removing the organic material responsible for disinfection byproducts 
(including HAA5) than membrane filters. 
 

• The granular media filters are typically less expensive than the membrane filters. 
 

The major disadvantage of the granular media filter compared to the membrane filter is 
the sensitivity of the granular filter’s performance to chemical dosages.  If chemical 
dosages are not adjusted properly, a granular media filter may not remove enough 
suspended contaminants or meet regulatory turbidity standards.  Membrane filters, by 
design, will always remove enough suspended solids so long as they are not physically 
damaged. 

Based on the above reasons, it is recommended that packaged contact clarification - 
granular media filters be installed at CSA-16.  Only contact clarification-filtration units 
pre-approved by CDPH should be considered.  This report was developed assuming 



CHAPTER SEVEN 

CSA-16 SUMNER HILL 
  WATER SYSTEM FEASIBILITY STUDY 

\\pineflat\dwg_dgn\Clients\Madera County of - 2227\22271303 Sumner Hill (CSA16)Water Imp\600 Submittals 
Deliverables\Feasibility Study Report\Sumner Hill Feasibility Study - FINAL.docx 

installation of a pre-approved Siemens Trimite packaged filtration system.  A description 
of the Trimite system has been included in the Appendix to this report.  It is further 
recommended that the filters be installed inside of a building similar to the building 
enclosing the existing filters. 

7.3.2 Disposition of Existing Filters 

The current combined maximum net production rate from both existing filters is 147 
gpm.  There is no way to modify the existing filters to produce the required 202 gpm, 
therefore at least one new filter is required.  There are several issues with attempting to 
re-use one or both of the existing filters in conjunction with a new filter.  Some of the 
more significant issues are identified below: 

• Filters No. 1 and 2 were installed in 1988 and 1994 respectively.  Surface water 
treatment regulations have become significantly more restrictive over the last 25 
years and, as a result, the filters must operate more efficiently than they were 
originally designed for.  For example, when the existing filters were installed, they 
were likely required to reduce the turbidity of the water (a measure of the 
cloudiness caused by suspended solids) to 0.5 NTU 95% of the time.  Today’s 
regulations limit the turbidity to 0.2 NTU 95% of the time.   
 

• Both filters are in need of significant refurbishment. 
 

• Filter No. 1 does not always meet the 0.2 NTU turbidity requirement.  This could 
lead to an additional compliance order in the future. 
 

• The filters are already operating 20% below their design capacity due to 
mechanical degradation and design deficiencies. 
 

• Neither filter is equipped with the instrumentation and controls necessary to 
properly regulate water flow and chemical addition.  It will be difficult to integrate 
the modern controls included with a new filter system with the existing controls 
architecture. 
 

• There may be conflicts between the electrical and hydraulic interfaces of the 
existing filters and the proposed new filter(s). 
 

For these reasons, it is recommended that neither existing filter be included in the 
upgraded treatment plant for the full treatment alternative. 

7.4 Disinfection Process 

The Boyle report recommended that the County consider both ultraviolet light (UV) and 
chloramines as alternative disinfectants vs. chlorine alone. 



CHAPTER SEVEN 

CSA-16 SUMNER HILL 
  WATER SYSTEM FEASIBILITY STUDY 

\\pineflat\dwg_dgn\Clients\Madera County of - 2227\22271303 Sumner Hill (CSA16)Water Imp\600 Submittals 
Deliverables\Feasibility Study Report\Sumner Hill Feasibility Study - FINAL.docx 

While UV disinfection would reduce the formation of regulated disinfection byproducts, 
CDPH has advised in telephone conversations that they will require significantly more 
complex monitoring and reporting for this type of disinfection when compared to 
chlorine.  They report that the additional oversight has been problematic for other small 
water systems and recommended that it be carefully considered before CSA-16 
proceeds with UV disinfection. 

Chloramines are formed when water that has already been chlorinated is dosed with 
ammonia.  Chloramines are suitable for use as a residual disinfectant in the water 
distribution system, but are not powerful enough to be practical as a primary 
disinfectant.  The primary advantage of converting chlorine over to chloramines is that 
the rate of disinfection byproduct formation is significantly reduced.  Since the Boyle 
report was prepared, ongoing experience with the use of chloramines at other water 
utilities has indicated that the required frequent chemical dosage adjustments and 
distribution system water quality monitoring are a significant burden on small water 
system operational staff.  Implementing chloramination would not be consistent with the 
current operator visit schedule of once every few days.  An operator would need to visit 
the site daily and for longer periods of time for chloramines to be viable. 

For these reasons, it is recommended that the upgraded water treatment plant utilize 
chlorine disinfection.  The following alternate means of controlling disinfection 
byproducts are recommended instead of UV and chloramines: 

1. Relocate the point of chlorine addition from upstream of the filters to where the 
water passes from one finished water storage tank into the other.  The tanks 
should be baffled to comply with CT requirements while minimizing the chlorine 
contact time. 

2. Design the treatment plant so that a granular activated carbon (GAC) contactor 
can be installed downstream of the filters in the future if relocating the 
chlorination point alone does not resolve the issue. 

7.5 Residuals Management Process 

Wash water generated when the existing filters are backwashed is currently discharged 
to a natural drainage channel across Killarney Drive from the treatment plant.  This is 
not allowed by the California Regional Water Quality Control Board.  The new treatment 
plant will need to incorporate another means of managing the approximately 3,500 
gallons of wash water generated every time a filter is backwashed.  

It has been assumed that the CSA-16 sewer leach-field does not have excess capacity 
to handle the additional inflow.  Therefore most of the wash water will need to be 
reclaimed at the treatment plant.  Reclaiming of the wash water involves separating the 
solids from the wash water and then pumping the clarified liquid back to the filters to be 
re-treated.  The separated solids will then need to be “dewatered” such that they are dry 
enough to be hauled off-site to a landfill. 

During filter backwashing large volumes of wash water are produced over a few minutes 
time at flow rates of approximately 525 gpm.  It would be prohibitively expensive to try to 



CHAPTER SEVEN 

CSA-16 SUMNER HILL 
  WATER SYSTEM FEASIBILITY STUDY 

\\pineflat\dwg_dgn\Clients\Madera County of - 2227\22271303 Sumner Hill (CSA16)Water Imp\600 Submittals 
Deliverables\Feasibility Study Report\Sumner Hill Feasibility Study - FINAL.docx 

reclaim the wash water at this high flow rate.  Therefore, it is proposed that the wash 
water be discharged into an equalization holding basin, where it can be slowly 
reclaimed prior to the next filter backwash cycle.  With an equalization basin the reclaim 
system will need to be sized for only approximately 25 gpm.  The equalization basin 
must be constructed with a high-water elevation below the elevation of the filters.  This 
means that it will either need to be excavated into the ground or located somewhere 
near the treatment plant that is at least 10’ lower in elevation. 

With the addition of a polymer, the solids in the wash water will tend to settle towards 
the bottom of the equalization basin where they will increase in thickness and can be 
pumped out for dewatering.  The equalization basin will be equipped with a floating 
pump intake designed to draw off the clarified water near the top of the basin for re-
treatment through the filters.  

The least expensive way to dewater the dilute sludge pumped from the bottom of the 
equalization basin is to pump it into a dewatering roll-off box.  A dewatering roll-off box 
is similar to a typical roll-off dumpster, but is lined with a permanent or disposable filter 
fabric liner.  Solids are retained by the liner, while water freely drains out the bottom of 
the box.  It will likely be necessary to add additional polymer to the thickened wash 
water in order for the dewatering box to function properly. 

Due to the limited space available on the existing site and the poor economies of scale 
for most solids handling systems in this relatively small capacity range it is anticipated 
that design and construction of the residuals management system will be one of the 
more challenging aspects of the improvement project. 

7.6 Additional Treatment Plant Improvements 

There is a high likelihood that relocating the chlorine injection point from upstream of the 
filters to downstream of the filters will bring the water system into compliance with the 
HAA5 MCL.  However, it is recommended that the treatment plant be designed so that a 
granular activated carbon contactor can be installed between the filters and the storage 
tanks at a later time.  The purpose of the activated carbon would be to remove 
background organics from the filtered water before they have an opportunity to react 
with chlorine.  The activated carbon contactor would be a 10- or 12-foot diameter 
pressure vessel filled with between 10,000 and 20,000 pounds of activated carbon.  
Treatment with activated carbon is a passive process not requiring actuated mechanical 
components or complicated instrumentation and controls.  Activated carbon has a 
limited useful life.  The County would need to periodically replace the carbon for it to 
remain effective. 

Because there appear to be no issues with lead and copper levels at the residences, 
the corrosivity of the water is not currently of regulatory concern, nor is it anticipated to 
be in the future.  If the County wishes to reduce corrosion of consumer plumbing 
(including pipes and water heaters), additional chemicals will need to be added to the 
filtered water.  Addition of a corrosion inhibitor and/or caustic soda would be required. 



CHAPTER SEVEN 

CSA-16 SUMNER HILL 
  WATER SYSTEM FEASIBILITY STUDY 

\\pineflat\dwg_dgn\Clients\Madera County of - 2227\22271303 Sumner Hill (CSA16)Water Imp\600 Submittals 
Deliverables\Feasibility Study Report\Sumner Hill Feasibility Study - FINAL.docx 

The new treatment plant should be designed with a modern supervisory control and 
data acquisition (SCADA) system in order to meet CDPH requirements for plant 
treatment reliability and reporting.  The SCADA system will monitor treatment plant 
performance, make automatic adjustments to flow control valves and adjust chemical 
feed rates.  The SCADA system will also take appropriate action should treatment 
performance be compromised (e.g. transmit alarm signals to operators and/or shut 
down the treatment plant). 

The existing treated water booster pumping station is not large enough to handle the 
700 gpm peak hour demand estimated for build-out.  Therefore it will be necessary to 
upgrade the two existing booster pumps.  A pumping station flow meter should be 
installed downstream of the new pumps to calculate disinfection CT achieved and to 
track the communities water usage. 

7.7 River Water Supply Improvements 

Treatment plant operators report the following issues with the existing river water supply 
system: 

1. The river pumps are reported to be limited to approximately 160 gpm. 